

TABLE 3
ASBESTOS SAMPLE SUMMARY
SELECTED GOW BUILDING REMNANTS
UMORE PARK
ROSEMOUNT, MINNESOTA

Sample ID	Matrix	Asbestos Result
TT-30-1(Surface)-234H	insulation	15%
TT-30-2(Surface)-234H	black tar	ND
TT-30-3(Surface)-234H	tar paper	40%
TT-40(0-1')-214C-13	black mastic	45%
TT-41(6")-269B	wallboard	35%
TT-63(Surface)-220C	red mastic	ND
TT-70-1(0-1")-239A	black mastic on chicken wire	Approximately 1%
TT-70-2(0-1")-239A	tan transite	35%
TT-70-3(0-1")-239A	black mastic	3%
TT-70-4(0-1")-239A	brown transite	40%
TT-70-5(0-1")-239A	gray transite	40%
TT-71-1(Surface)-238B	red mastic	Approximately 1%
TT-72-1(Surface)-237K	red mastic	3%
TT-72-2(Surface)-237K	corrugated transite	20%
TT-72-3(Surface)-237K	gray flat transite	40%
CS-6-106B(105B)	black mastic	ND
CS-7-1-106B	black mastic	20%
CS-18-2-109B	black mastic	ND
CS-24-1-113B	white wallboard	ND
CS-29-2-208C	white wallboard	40%
CS-36-1-233A	black mastic on chicken wire	15%
CS-37-1-209A	red mastic	5%
CS-43-2-234H	red mastic	Approximately 1%
CS-48-2-214C-13	black mastic on chicken wire	Approximately 1%
CS-48-3-214C-13	white wallboard	40%
CS-55-2-239A	black mastic	2%
CS-56-2-238B	red mastic	3%
CS-62-2-236B	black mastic	16%